@ | Crafy Carbon-Alloy

@ Grease
@ Threadlocker
@ Grease + Threadlocker

Apply grease to the shaft, and locker to the threads
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DETAIL 01

SPARE PARTS

DETAIL 02

20

FOAM FOR BATTERY (600WH) FOAM FOR MAIN TUBE FOAM FOR BATTERY COVER SET7
= -\

CABLE GUIDE KIT

ITEMNo. DESCRIPTION QTY. PARTNUMBER TORQUE ITEMNo. DESCRIPTION QTY. PARTNUMBER TORQUE
1  FRONTTRIANGLE 1 33 UPPER LINK-RT SPACER 2 SET3
2 UPPERLINK 1 09925065 36 PIVOTAXLE, M12 2 SET3 17Nm ZERO BEARING KIT 26 SHOCK HARDWARE KIT 21 UPPER LINK KIT 30 LOWER LINK KIT 37 CHAIN GUIDE PLATE + BOLTS
3 LOWERLINK 1 09925009 35  BATTERY COVER 1 Refer to B2B web for color options
4  REARTRIANGLE 1 36  BATTERY LOCK BOLT 1 09925051 12Nm
5  BEARING, 24X15X7 3802-2RS 8 SETI 37  BATTERY LOCK BRACKET 1 09925048
6  BEARING, 10x22x6 6900V-2RS 2 SET1 37  BATTERY LOCK BRACKETFORNUT&C-RING 1 099.25082 ® % » 4
7 SPACER 1 SET4 38 BATTERY HOLDRER FRONT 1 09925049 Q Q ) %Q
8  TAPERNUT 1 SET4 39  BATTERY HOLDER REAR 600Wh 1 099.25085 &' Q ' )
9  CRING 2 SET3 39 BATTERY HOLDER REAR 800Wh 1 099.25050 ' q
10 SCREW BOLT, M3xI0 4 SETY 2Nm 40  CHAIN GUIDE, PLATE 1 SETS Q‘
11 SCREW BOLT, M3x5 1 099.25028 2Nm 41 DOWN TUBE PROTECTOR 1 09925075 m /
12 SCREW BOLT, M3x8 2 09912116 2Nm 42 SCREW BOLT, M2.5x5 2 SETTY Qe ®
13 SCREW BOLT, M4x10 4 2Nm 43 MOTOR COVER LEFT 1 09925076 &
14 SCREW BOUT, M4X12 1 2Nm 44 MOTOR COVER LOWER 1 099.25077 * For kit installation manual click on icon §)
15 SCREW BOLT, M4x6 10 09925052 15Nm 45  BOSCH NUT COVER 1 09925073
16 SCREW BOLT, M5x15 6 09915002&SET5 45Nm/2Nm 46 SPACER 1 SET4
17 SCREW BOLT, M5x8 1 SET5 2Nm 47  BOTILE CAGE STAND 1 09925072
18 SCREW BOLT, M6x10 1 35Nm 48  BOTTLE CAGE STAND SPACERS 2 09925074
19 SCREW BOLT, M6x15 2 SET6 12Nm 49 SPACER, 15x27x2 2 SET4 PARTNUMBER  DESCRIPTION prT—
20  SCREW BOLT, M6x20 1 35Nm 50  SCREW BOLT, M5x14 2 09925086 45Nm
21 SCREWBOLT Mbx25 . <eTa Nm 51 CABLE RUBBER 1 98913010 099.22101 SET 1: ZERO BEARING KIT 26 BEARING 3802-2RS, 24x15x7 (x8) / BEARING 6900V-2RS, 10x22x6 (x2)
22 MAIN AXLE 1 <ETa >ONm 52 CHAIN GUIDE, OUTTER 1 <ers 099.25200 SET 2: SHOCK HARDWARE KIT 21 SPACER, 10x17x6 (x2) / SHOCK BOLT (x2) / SHOCK BOLT (x])
23 CHARGE PLUG SET I 09924064 53 SPACER, 10xI1G > <2 099.22300 SET 3: UPPER LINK KIT 30 SPACER, 15x19%2.5T (x2) / UPPER LINK-RT SPACER (x2) / PIVOT AXLE, MI2 (x2) / PIVOT AXLE, M15 (x2) / C-RING (x2)
28 CHAINSTAY PROTECTOR 1 099.25016 50 SHOCKBOU > SeT2 N 099.25400 SET 4: LOWER LINK KIT 37 SPACER, 15x27%2 (x2) / SPACER, 15x19x2.5t (x2) / PIVOT AXLE, M15 (x2) / TAPER NUT (x1) / MAIN AXLE (x1) / SPACER
25 DISCMOUNT . <tTs 55 SPACER 1519251 4 <eT3/2 6x10x1t (x1) / LOWER LINK SPACER (x1) / SCREW BOLT MIAN AXLE (x1)
26 FTSHOCK FENDER 1 09925012 56 CHAIN GUIDE WASHER 4 <eTs 099.25047 SET 5: CHAIN GUIDE PLATE + BOLTS CHAIN GUIDE BASE (x1) / CHAIN GUIDE OUTER PLATE (x1) / SCREW BOLT, M5X12L (x2) / SCREW BOLT, M5x8-P (x1) /
27 HTCABLEGUIDE 2 SET7 57  YOKE PROTECTOR 1 09925078 WASHER 5x9xt (x4)
28 RTSHOCK FENDER 1 58 REARAXLE 1 11290027 099.25018 SET 6: DISC ADAPTOR KIT DISC ADAPTOR (x1) / SCREW BOLT (x2)
20 SHOCKBOLT | SET2/09925038 aNm 59 HANGER 1 SRAMUDH 099.25013 SET 7: CABLE GUIDE KIT CABLE GUIDE (x1) / SCREW BOTL M2.5X5L (x1) / SCREW BOLT M3X10L (x])
30  FLIPCHIP, LEFT 1 099.25039 60 C-RING 1 09925083 099.25088 FOAM KIT FOR MAIN TUBE
31  FUPCHIP RIGHT 1 099.25040 61 NUT MIO 1 099.25084 099.25089 FOAM FOR BATTERY COVER
32 PIVOTAXLE, MI5 4 SET3/a Nm 099.25097 FOAM FOR 600Wh BATTERY



https://mondraker.com/storage/resources/faq/67ebbee5020ee685220226-manual-crafty2025-3.pdf

